PART REVISION
PTQ SERIES ENCLOSURE PART PTQ-11046 & PTQ-11046-C JONI 12215
NAME No. DATE
.04 PADS TYP.
[1]
_* ISOMETRIC
T ] VIEW
354 ——HINGE (2X)
[89.9] |
l b
6\
78 J t 473
[19.9] 6.18 o []20]———
[156.9] - 1.20 (2X)
054 o [30.5] b 12 (2X) <[z>3.1 ]4 (4X)
CONTINUOUS [64.5] 39 (8X 3] ®.12 >
GASKET A ([D]'O] & /x .28 [7] DEEP — [3] x .30 [7.6] DEEP
5 TYP.
A = = i L
‘ s [ T o ©
5.9] ‘ [3.8] I []2]
3
150 5.03
o : : LA e = [127.7] o ||| f120]
5.11 295 | .32 (8X)
[129.9] | [75] (8]
¢ Zl ® O ®
L = = 28
591 06 2.10
A — [——
[150] B 12 M4 THREADED SECTION A-A DEEP 2X [1.5] [53.4]
: q INSERT (2X)
INSIDE VIEW (3] BOTTOM
OF COVER PADS (4X) VIEW
®.31 INSIDE VIEW
(8] .24 OF BODY NOTES:
[6] WITH %OVER 1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
66 REMOVED COVER - POLYCARBONATE
' UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
| f [16.9] 2- FINISH: BODY - LIGHT GRAY
COVER - LIGHT GRAY OR CLEAR (-C)
. . 3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE
ﬂh = n ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED
- 4- CONTINUOUS GASKET IN COVER
+ - . N 5- SUPPLIED WITH TWO M4 x 8mm LG. TRUSS HEAD MACHINE SCREWS
6- DIMENSIONS ARE INCH [MM]
1.40 REF. (2X) —LATCH (2X) 7- DRAWING FOR REFERENCE
8- OPTIONAL ACCESSORIES:
[35.6] INTERNAL STEEL PANEL - #PTX-11046

?

INTERNAL PLASTIC PANEL - #PTX-11046-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10920
MOUNTING BRACKET KIT (PLASTIC) - #PIX-4117




BUP || NAne PTQ SERIES ENCLOSURE foul PTQ-11048 & PTQ-11048-C RESATE 12-2-15
- 6.67 B @ .12 (4X)
- [169.4] - 3]
x .27 [7] DEEP
/ O ( \
—c—| s | S\
I
© 00000
@ O ——PADS (16X)
4.70
sl R Ne cs
| )
o O O 0O OO0 g
\- ﬁ ¥
BOTTOM VIEW
7] B
U THEH] H=HEU
@ .47 (14X)
[11.9]
8.27
) [210] - o8 .17 (14X)
HINGE (2X)— A ol [25] |- [4.2]
CONTINUOUS GASKET \ P x .23 [6] DEEP @ 55 (4X)
: - .33 (20X) ' [13.9]
HN | }_J[ }_J[ LT [8.3] / [
/:/, %\ A éff \_:} o~ (/r 7 /7\\/\
| | g | | O 6 6 & )
2 . 5 0 @ ©® © A
A3 . 13 1.18 TYP.
[3.2] _ [3.2] [e,o]+
0 | (0)
— 98 TYP. @ ©
6.30 i i i T 5.40 |25 ~ ) 4.33 TYP.
[160] -l [137.0] 1 [110]
| ©@
2 ® © ® 6 !
| Il L 1 . ip! V O )
N . . ) | - ~ = ==
— Y = = / — M I == EERN\eye R
! THREADED INSERT (2X)
8.27 P .22 3.36 . 23TYP. 6.30 TYP.
. 5 - 5.5] . 85.3] (6] B [160] "
INSIDE VIEW OF COVER . 8.60 _ SECTION A-A - 7.37 -
[218.4] SCALE1:1.5 [187.1]
INSIDE VIEW OF BODY
i NOTES:
1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
o S e 2 = : az L COVER - POLYCARBONATE
I T T 7171 ] 1] UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
| — | 2- FINISH: BODY - LIGHT GRAY
COVER - LIGHT GRAY OR CLEAR (-C)
3.94 N 3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE
[100] ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED
4- CONTINUOUS GASKET IN COVER
_LATCH (2X) 5- SUPPLIED WITH TWO M4 x 8mm LG. TRUSS HEAD MACHINE SCREWS

07 PADS TYP. J

[1.9]

||

6- DIMENSIONS ARE INCH [MM]
7- DRAWING FOR REFERENCE
8- OPTIONAL ACCESSORIES:
INTERNAL STEEL PANEL - #PTX-11048
INTERNAL PLASTIC PANEL - #PTX-11048-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10920
MOUNTING BRACKET KIT (PLASTIC) - #PIX-4117




REV.

PART PART _ _ _ _D_
BﬂﬂB NAME PTQ SERIES ENCLOSURE No. PTQ-11090 PTQ-11050-C DATE 12-2-15
2017 [94.2] (22X
~— 831 [ell0] ——= « 275 [7.01 DEEP
~——— 1024 [260.0] —— —| |~— 098 [P50]
~ 20,47 [#11,9] (18X)
: " <
L 50600 )l — 2055 [#13.91 (10X)
6,30 [160.0] 433 111001 - . —Q 3.35 [85.0]
0) ® *
“ @ 0
@--@ ©@ @ ©® OQ @?Ql
- 098 2501 — 5 : "
= M4 THREADED INSERT (2X)
—— 7,52 [191.0]
INSIDE VIEW OF BODY
WITH COVER REMOVED
—e
' i ﬁ [ —— | il 098 [25.0] '|' il‘k i o
341 i86-61 | 3.94 [100.0] ﬁ E \
=T T‘D""” + ______ L LATCH @X) - ‘ _______ HINGE (2%
0.28 [7.0] J L—a J
TYP, 0.13 [3.2] 0,08 [2.0] PADS
MATERIAL:
SECTION A=A p0.c2 [@5.0] p0.L2 [#3.0] 4% BODY - POLYCARBONATE RESIN 107 GLASS FIBER FILLED
x .23 [6] DEEP COVER - POLYCARBONATE
. =1 COLOR:
@ ooodooo ¥ BODY - LIGHT GRAY
O O T COVER - LIGHT GRAY OR CLEAR (SUFFIX -C)
O . O UL508 / NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
TO—- - - -G 472 [120.0] CONTINUOUS GASKET IN COVER
g O SUPPLIED WITH TWO M4 x 8mm LG. TRUSS HEAD MACHINE SCREWS
O | o
s o0 —{lgo0009 00 0% o e
A i o

—~—— 864 [2193] —

OPTIONAL ACCESSORIES:
INTERNAL STEEL PANEL - #PTX-11030
INTERNAL PLASTIC PANEL - #PTX-11030-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10920
MOUNTING BRACKET KIT (PLASTIC) - #PIX-4117




PART
SUP || Name PTQ SERIES ENCLOSURE PART PTQ-11057 & PTQ-11057-C RO 12-2-15
@ .22
[5.5] 9.37
- [238] -
— — M5 THREADED INSERT (4X)
—Ho—h =R =N
; &
! O ONONONOIIONONONO) O
553 o _ _ 0O
[148] O Q
- Jle20 0000000
™ — — /)
PADS (28X BOTTOM OF BODY
.08 PADS TYP. COMETRIC
2] _* o VIEW
| — HINGE (2X)
(] ] =
1 Ininmninism
- 8.27
B 11.02 B 69 [210]
- 280 - 1751 1 [
[280] ) [17.5] o8
A 17 (24X — —
CONTINUOUS GASKET — o e 42] (24) |25 O 47 (24X) M5 THREADED INSERT (4X)
[] °
' S 8.3] — x .23[6] DEEP [11.9]
; 3 S v v A SN . - - /.
: c || SN ©u° 1
s . '
': [3.2] T 32] o © P .55 (8X)
[25] [13.9] |
7.48 .: L ! @ ) ) _ ) ) 472 53]
[190] | s [120] [135]
I — | —
! [ © ©)
,= s o 0 0 0|0 0 © 6% !
\& = = 1 R\ @ n @ - T E S == ~o~ e
" 4.82 44 (8X) - 8.86 _
INSIDE VIEW OF COVER ' - -
A<l [122.4] [11.2] [225]
- 1135 - SECTION AA INSIDE VIEW OF BODY
h | [288.3] -
NOTES:
| | 1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
I COVER - POLYCARBONATE
1.18 UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
(r | = | 1 [30] 2- FINISH: BODY - LIGHT GRAY
— | [ COVER - LIGHT GRAY OR CLEAR (-C)
3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE
s ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED
[140] | 4- CONTINUOUS GASKET IN COVER
— LATCH (2X] 5- SUPPLIED WITH FOUR M5 x 10mm LG. TRUSS HEAD MACHINE SCREWS
| 6- DIMENSIONS ARE INCH [MM]
7- DRAWING FOR REFERENCE
{
8

- OPTIONAL ACCESSORIES:
INTERNAL STEEL PANEL - #PTX-11057
INTERNAL PLASTIC PANEL - #PTX-11057-P

MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10922




PART
SUD || Name PTQ SERIES ENCLOSURE o PTQ-11059 & PTQ-11059-C REYIoION 12-2-15
3 9.92 _
|252] M5 THREADED INSERT (4X)
I EION AN
( i il
o
| % 00000000 ¢
@) O
5.98 O O
[152] O O
@) O
O O
\ ) /@ O O OO 0O 0O
\ = = J
/ | | |
PADS (28X BOTTOM OF BODY
08 PADS TYP.
2] _l
—HINGE (2X)
] 1]
B 8.90 -
B 226 -
1.00 o 1226]
255
- 11.81 N D .17 (24X) 125.5] 198
CONTINUOUS GASKET = . [300] - [:2] (24X) ___| | [42] [25] [?]-497] (24X) M5 THREADED INSERT (4X)
: x .28[7] DEEP :
L L] :' © ] 1/
7 N I 7 H H M— H H ) EE r ——
~ =~ . . 106
(3.2] i ® .55 (8X)
_Eﬂ [.13] | © [13.9]
3.2 |
7.87 i i b 98 JA _@ i i i i @_ 508 5.47
[200] 1 25] ) [129] [139]
[ ©)] ©
) P oo0o00006 06l !
\S = 1 ——— ; — ) .
N o [ y =7 =0 ~o
INSIDE VIEW OF COVER & 22 ! 591 45 (8X) - 9.29 -
(55 AT_, [132.2] [11.4] - [236] -
CCTION A INSIDE VIEW OF BODY
12.14 -
- [308.4] -
NOTES:
+ 1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
| COVER - POLYCARBONATE
1.18 UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
i —— ' 1 30] 2- FINISH: BODY - LIGHT GRAY
I — l } COVER - LIGHT GRAY OR CLEAR (-C)
i N 3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE
501 ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED
[150]

= =S == =

A A —— —— B — — E — —

——LATCH (2X)

4- CONTINUOUS GASKET IN COVER
5- SUPPLIED WITH FOUR M5 x 10mm LG. TRUSS HEAD MACHINE SCREWS
6- DIMENSIONS ARE INCH [MM]
7- DRAWING FOR REFERENCE
8- OPTIONAL ACCESSORIES:
INTERNAL STEEL PANEL - #PTX-11059

INTERNAL PLASTIC PANEL - #PTX-11059-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10922




REV.

PART PART _ _ _ S
~1 NAME PTQ SERIES ENCLUOSURE . PTQR-11064  PTQR-11064-C DATE 1P-2-15
- 1280 [3P5] —— =] 30,17 [@4]1 (32X)
/ x 23 [6] DEEP
- 1496 [380] ————— =] —= = (98 [23]
_ g 3047 [612] (32X)
g1 0 — 1 4
[G @@)@@@I@@@@mﬁl
O] (O]
® | ®
© ©
1102 [280] 8.86 [225] * o — - —r—-—-—-ifl 827 [210]
© ©
: . . . /$ﬁ #9055 [414] (8X)
o @@@@@i@@@@@ @J)
e = 0.98 [P5] — 3 3\
-~ 1220 [310] ——= MS THREADED INSERT (4X)
INSIDE VIEW OF BODY
03 1] , 1559 [388] , WITH COVER REMOVED
r — A
R \ i ] T\ 118 0301 J N papg iy
sa2 0] | 512 11301 | U f EL
| | i |
l r—\“r—\ Ol N ‘ ‘
0.44 [11] 032 [8] _|
80 2% 50 (0] 008 [2] PADS
013 L1 — | s MS THREADED INSERT (4X)  \ureorar
SECTION A=A o BODY - POLYCARBONATE RESIN 107 GLASS FIBER FILLED
® 0000000OOO O COVER - POLYCARBONATE
| COLOR:
o | o BODY - LIGHT GRAY
o o COVER - LIGHT GRAY OR CLEAR (SUFFIX -C)
o.__ . _____© ULS08 / NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
- 9,37 [238]
o O CONTINUOUS GASKET IN COVER
O | O SUPPLIED WITH FOUR MS x 10mm LG. TRUSS HEAD MACHINE SCREWS
0 © DIMENSIONS ARE INCHIMM]
o . o DRAWING FOR REFERENCE
PADS (36X) —/\ @ _°00000°°°° © OPTIONAL ACCESSORIES:

i

—~— 1331 [338] ———

i

INTERNAL STEEL PANEL - #PTX-11064
INTERNAL PLASTIC PANEL - #PTX-11064-P
MOUNTING BRACKET KIT (STAINLESS STEEL)> - #NBX-10922




NAME PTQ SERIES ENCLOSURE PART PTQ-11068 & PTQ-11068-C ROATE 12-2-15

@ .22
[5.5]
B 13.86 N
|352] M5 THREADED INSERT (4X)
— L/G A irl—hg/ﬁ
i ® %S 000000000000 ¢
O O
@) O
@) @)
9.92 O O
[252] o o
O O
@) O
@) @)
! e © 00000000000 9
N H— — >
PADS (44X) BOTTOM OF BODY
.08 PAD TYP.
2] ]
——HINGE (2X)
S | | — ]|
_
L F inigmmigl J
| B 12.80 B
- 15|75 _ 98 [325]
[400] 3 (40x] [@]? (40X) [25] —— - o8
A ! : — |- 42 ] -
/7CONTINUOUS GASKET —— 8.3] « 23(6] DEEP [25] [@ _47] (40X) />Iv\5 THREADED INSERT (4X)
11.9
1 [ 1 [ o ] ]
- ) I 7 — Il 1 T _[ge 1.04 4 /)
i 265] O, 0000606060006 6 L
- Wl * ! @\@.55 (8X) ©
13.9
3.2 dr [3.2] 98 J‘
) (5] ® ®
11.81 | ) o © ) ) | ) ) © 898  9.33
300] 2 ® ® [228] [237]
' il © ©]
CH © | ©
1 @ ©
In . o !
C Q@@@@@@@@@@@@@\"?O !
\S ) 1 e - r o [T o—1
N B = = ~or
5.21 45 (8X) - 13.19 -
INSIDE VIEW OF COVER = i22] T 1T [14] [335]
A—a— ' ' INSIDE VIEW OF BODY
16]08 SECTION A-A
[4O|3~4] SCALE1:3
NOTES:
! 1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
s COVER - POLYCARBONATE
( } o UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
W ~—= ﬂ
' — ! I 2- FINISH: BODY - LIGHT GRAY
U U COVER - LIGHT GRAY OR CLEAR (-C)
>91 J L) 3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE
[150] ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED
—LATCH (2X] 4- CONTINUOUS GASKET IN COVER
5- SUPPLIED WITH FOUR M5 x 10mm LG. TRUSS HEAD MACHINE SCREWS
wwwwwwwwwwww 6- DIMENSIONS ARE INCH [MM]
7- DRAWING FOR REFERENCE
8- OPTIONAL ACCESSORIES:

INTERNAL STEEL PANEL - #PTX-11068
INTERNAL PLASTIC PANEL - #PTX-11068-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10922




PART PART REVISION
SUD || nAve PTQ SERIES ENCLOSURE No. PTQ-11073 & PTQ-11073-C DATE 12-2-15
@ .24
. [6] 15.83 _
[402] M5 THREADED INSERT (4X)
AT ] ——hHF)
® T I
OO OO 0O O0O0 ONONONONONONS®)
NOTES: O O
1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
COVER - POLYCARBONATE O O
UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
2- FINISH: BODY - LIGHT GRAY O O
COVER - LIGHT GRAY OR CLEAR (-C) O O
3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE .
ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED =0 il O= 1189
4- CONTINUOUS GASKET IN COVER =0, S AnE o= [302]
5- SUPPLIED WITH FOUR M5 x 10mm LG. TRUSS HEAD MACHINE SCREWS O O
6- DIMENSIONS ARE INCH [MM] O O
7- DRAWING FOR REFERENCE o o
8- OPTIONAL ACCESSORIES:
R ° ©
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10922 OO OO0 00O OO0 O0O0O0OO00 v
UL ®
\ J
L U4 ] | I
PADS (48X) BOTTOM OF BODY
.08 PADS TYP.
[2] N
JULUL —HINGE (2X)
[ — [ —
0y — I i s
inl inl il inl
O .47 (44X)
[11.9]
B 14.37 B
- 18.13 _ - [365] -
B [460.4] - 31 (44X) D .17 (44X) gy
CONTINUOUS GASKET A —a e e [42] [20] o8 205
| ' x .23[6] DEEP - [25] = [75] ] M5 THREADED
L] L H H H H o INSERT (4X)
( ! o — | ; ) I o [ 11 [ 1]
| = I. ] . > 7 // y
El 245] ] oLy /O
: . I QY © 0 O 6 6 ©e 00606 0@ 1
A3 M 15 -
: 2] A [37] i O\ 3 .55 (6 ®
o) [13.9] ®
| [ ] 78 J @ @
. [25]
i\ ® ®
13.78 ' 0 g Q 10.79
[350] . i) 5 5 [274]
i © ©
' il © ©
: all © ©
ali ©) ©)
! It @O © © © @ © ©@ © © © © @ ‘
%H o) O
= : \ ~ | — T 1 i ( ——
N Y N — — /j _I@ N\ @F
o/ H F o/ ' B F E 496
- [17-72] A <a—! 5.60 43 (8X) - 380] -
430 [142.4] [10.9]
INSIDE VIEW OF BODY
INSIDE VIEW OF COVER i SECTION A-A
T.18
il — N [3*0]
6.31 L L T L s
[160.1]

— o T T —7

— o o —T

——LATCH (2X)




PART PART REVISION
SUBRIEAY PTQ SERIES ENCLOSURE Ko, PTQ-11076 & PTQ-11076-C ViSIC 12-2-15
B 17.80 B
M35 THREADED INSERT (4X) - [452] -
on SN 1
.-gf\'\’b =i il E—_—
o) o) o) o@ |
NOTES:
1- MATERIAL: BODY - POLYCARBONATE 10% FIBERGLASS REINFORCED
COVER - POLYCARBONATE
UL508 /NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING
2- FINISH: BODY - LIGHT GRAY
COVER - LIGHT GRAY OR CLEAR (-C)
3- ALL HOLE DIAMETERS HAVE +/- .005(0.13) TOLERANCE /) o) 13.86
ALL OTHER DIMENSIONS HAVE +/- 0.03(0.76) TOLERANCE UNLESS OTHERWISE SPECIFIED [352]
4- CONTIN ASKET IN COVER
CONTINUOUS GAS CcO PADS (14X)—
5- SUPPLIED WITH FOUR M5 x 10mm LG. TRUSS HEAD MACHINE SCREWS
6- DIMENSIONS ARE INCH [MM]
7- DRAWING FOR REFERENCE
o) o) o) o) ‘
8- OPTIONAL ACCESSORIES: ® @]
INTERNAL STEEL PANEL - #PTX-11076 \L'— — 7
INTERNAL PLASTIC PANEL - #PTX-11076-P 2
MOUNTING BRACKET KIT (STAINLESS STEEL) - #NBX-10922 BOTTOM OF BODY
—HINGE (2X)
- ——{—
HT—% il il H?H
B 16.85 B
) [428] .55 (18)5
M5 THREADED : @ .16 (10X)
- 19.72 _ INSERT (4X) . 34 3.31 [13.9] [4.2]
CONTINUOUS GASKET [501] 88] ! [84] |- /X 35 [8.9] DEEP
A<—| TYP. (6X)
/ 1 M . J/r% ] ¥
.’ : ) [} q - ! ! . A "N
E 0 _ 0o _ r'( _ m(/_ r\O
X \\J \\J \\VJ \\J \\7 A
|
13 ] 13
3.2 3.2 ' '
| [32] [32] 6.46
[164]
: | ' \
15.79 N i i i i i A1 12.91
[401 ] | H ® ) [328]
|
|
|
| | |
| = o$ RS O —0 - —0 - $o !
~ ! 1 ' i o — = — 7 ~o =
INSIDE VIEW OF COVER / A<—, 7.18 A4 (18X) _ 346 |
@ .23 [182.4] [11.2] INSIDE VIEW OF BODY [88]
[5.9] 20.13
- - SECTION A-A
[511.4] SCALE1: 4
[ |
i — i
| 1
7.87 Q\
[200]

—LATCH 2X




BUD [ ane PTQ SERIES ENCLOSURE moRt PTR-11080  PTR-11080-C el 12-2-15
—~— 24.80 [630.0] —— 518 [131.5] —=] |-
au M5 THREADED INSERT (6XD
H=H HEHN 0016 [84.2] (8X) == —
x 35 [89] DEEP '\ £

20,87 [330.0]

F

— 016 [4.0]

i —

—~—— 22.20 [641.4]

'

8055 [913.9]1 (20X

099 [142.0] m

i 16,77 [426.0]

f

r 1.38 [35.0]

e

mS [263.0]

J——

B

1035 [2630] |=—

INSIDE VIEW OF BODY
WITH COVER REMOVED

9.30 [236.1] 10.02 [233]

l

Lo [
;I“H T '

!—->A
|
|
|

0.39 [9.9] J

0% 018 [45]

SECTION A-A

90,24 (96, U]

A

LATCH (3X)

$
1

\OOOOOOO

OOO

0
(e]
o
o
(e]
[¢]
o
(e]

[e2Xe e
H

o0o0O0O _$_ 0000
|
|
|

|
|
|
0000 é' 0000

r

L
fo | m———

MS THREADED INSERT

0000000

0000000

o009,

e 4 1819 [462.0]

_H Jr

PADS (62X) A

—

=

]

11,06 [281.0]

LELE ]

| ilf———

— -

11.06 [281.0]

LU

HINGE

0.08 [2.0] 30

(6X)

MATERIAL:
BODY - POLYCARBONATE RESIN 107 GLASS FIBER FILLED

COVER - POLYCARBONATE
COLOR:

BODY - LIGHT GRAY

COVER - LIGHT GRAY OR CLEAR (SUFFIX -C>

ULS08 / NEMA TYPE 4X WITH IP-67 TUV RATING & UL-94V0 RATING

CONTINUOUS GASKET IN COVER

SUPPLIED WITH QTY. (12> M5 x 10mm LG, TRUSS HEAD MACHINE SCREWS
AND QTY. (6> WALL MOUNTING BRACKETS

DIMENSIONS ARE INCHIMMI

DRAWING FOR REFERENCE

OPTIONAL ACCESSORIES:

INTERNAL STEEL PANEL - #PTX-11080

INTERNAL STEEL PANEL - #PTX-11080-P
MOUNTING BRACKET KIT (STAINLESS STEEL) - NBX-10922




	hbptq11046
	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View5
	Section View A-A
	Drawing View8
	Drawing View9
	Drawing View10


	hbptq11048
	Sheet1
	Drawing View3
	Drawing View19
	Section View A-A
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View25


	hbptq11050
	Model

	hbptq11057
	Sheet1
	Drawing View6
	Drawing View15
	Section View A-A
	Drawing View17
	Drawing View18
	Drawing View19
	Drawing View20
	Drawing View21


	hbptq11059
	Sheet1
	Drawing View1
	Drawing View3
	Drawing View4
	Section View A-A
	Drawing View6
	Drawing View8
	Drawing View10
	Drawing View14


	hbptq11064
	Model

	hbptq11068
	Sheet1
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Section View A-A
	Drawing View11
	Drawing View12
	Drawing View13


	hbptq11073
	Sheet1
	Drawing View13
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View20
	Drawing View21
	Section View A-A
	Drawing View23


	hbptq11076
	Sheet1
	Drawing View21
	Drawing View23
	Drawing View27
	Drawing View29
	Drawing View31
	Drawing View38
	Drawing View39
	Section View A-A


	hbptq11080
	Model


